samranis. FCC RF Test Report

Report No. : FG521107-01G

N66(5M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH_cHp_pASS

Afsn. 268
HPNO. Fast

Span 2 MHz
Sweep 2.80 ms (1001 pts)

N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

A Range
ScalelDiv 10.0 08

N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH
Specinum
Spurious

Aiten. 2068

Ref Lyl Offset 25.40 o8

ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 1.720 GHz

Amplitg

N66(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Tig: Fres fum
off

Low

Rel Lyl Offset 2
Ref Value 30.00

Stop 1.720 GHz
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N66(20M)_DFT-s- N66(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH OFDM_BPSK_Edge_1RB_Right_High_CH

Spectum
Sputos|

Aiten. 2068

Ref Lyl Offset 25.40 o8

Scale/Div 10.0 48 ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 1.720 GHz Stop 1.790 GHz
Tra

Amplitg

N66(20M)_DFT-s- N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH OFDM_BPSK_Outer_Full_High_CH

I Range Ref Lvl Offset 25.40 B

Scale/Div 10.0 48 Ref Value 30.00 dBm

Stop 1.790 GHz
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N66(20M)_DFT-s- N66(40M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH OFDM_BPSK_Edge_1RB_Left_Low_CH

Spectum
Sputos|

Aiten. 2068

Ref Lyl Offset 25.40 o8

Scale/Div 10.0 48 ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 1,780 GHz Stop 1.720 GHz

Tra

Amplit

N66(40M)_DFT-s- N66(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH OFDM_BPSK_Outer_Full_Low_CH

e Tig: Fres fum
Aok 1000/1000 off

Radio St None Low

A Range
ScalelDiv 10.0 08

a8 Rel Lyl Offset 2

Ref Value 30.00

Stop 1.720 GHz Stop 1.720 GHz
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N66(40M)_DFT-s- N66(40M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH OFDM_BPSK_Edge_1RB_Right_High_CH

Spectum
Sputos|

Aiten. 2068

Ref Lyl Offset 25.40 o8

Scale/Div 10.0 48 ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 1.720 GHz Stop 1.790 GHz

Tra

N66(40M)_DFT-s- N66(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH OFDM_BPSK_Outer_Full_High_CH

I Range Ref Lvl Offset 25.40 B

Scale/Div 10.0 48 Ref Value 30.00 dBm
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N66(40M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

s 208 Tng: Frae Run
Gal:

Stop 1,790 GHz|
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Software Version: 23.06.1602

FR1 N71

Transmitter Conducted Output Power And ERP, (Gt - Lc)=-5.2 dB

SR | scs \I?V?(;]ti Arfen (';A’ﬁg) Modulation | RB P%?J‘;%géen‘;‘) ERP(ABm) | ERP(W)
71 | 15 5 |133100| 6655 (PFTSOFDMPIZ g, 24.02 16.67 0.0465
71 | 15 5 |133100| 665.5 DFT(';SEDM 1@1 24.00 16.65 0.0462
71 | 15 5 |133100| 665.5 DFT'S&EDM 1% @1 22.90 15.55 0.0359
71 | 15 5 |136100| 6805 PFTSOFDM PI2l 1 @1 23.76 16.41 0.0438
71 | 15 5 |136100| 680.5 DFT(;;SEDM 1@1 23.77 16.42 0.0439
71 | 15 5 |136100| 680.5 DFT'S('DOAEDM 16| @1 22,73 15.38 0.0345
71 | 15 5 |130100| 6955 (PFTSOFDM PI2| @1 23.23 15.88 0.0387
71 | 15 5  |139100| 695.5 DFTQ'SP'(S)EDM 1@1 23.29 15.94 0.0393
71 15 5 |139100| 695.5 DFT'S('DOADDM 16 1@1 22.27 14.92 0.0310
71 | 15 10 |133600| 668 DFT'SE;%Z?(M PI2| @1 23.88 16.53 0.0450
71 | 15 10 |133600| 668 DFTQ'SP'(S)EDM 1@1 24.02 16.67 0.0465
71 | 15 10 |133600| 668 DFT'S('?CAEDM 161 @1 22.96 15.61 0.0364
71 | 15 | 10 |136100| 6805 |PFTSOFOMPIZ) gy 23.77 16.42 0.0439
71 | 15 10 |136100| 6805 DFT;P'(S)EDM 1@1 23.86 16.51 0.0448
71 | 15 10 |136100| 680.5 DFT'S('?CAEDM 18| @1 22,78 15.43 0.0349
71 | 15 10 |138600| 693 |P7TSIOM PI2l 1 @1 23.44 16.09 0.0406
71 | 15 10 |138600| 693 DFT;P'SEDM 1@1 23.44 16.09 0.0406
71 | 15 10 |138600| 693 DFT'S&DDM 16| @1 22.43 15.08 0.0322
71 | 15 15 |134100| 6705 P71 S OOM PI2| @1 24.22 16.87 0.0486
71 | 15 | 15 |134100| 6705 DFT;P'gEDM 1@1 24,22 16.87 0.0486
71 | 15 15 |134100| 6705 DFT'S('?OAEDM 16| @1 23.08 15.73 0.0374
71 | 15 15 |136100| 6805 P SO OMPI2) 1@ 24.04 16.69 0.0467
71 | 15 15 |136100| 680.5 DFT&;&EDM 1@1 24.02 16.67 0.0465
71 | 15 15 |136100| 680.5 DFT'S('?%ADM 161 @1 23.00 15.65 0.0367
71 | 15 15 |138100| 6905 DFT'SSDFS?(M PI2l @1 23.64 16.29 0.0426
71 | 15 15 |138100| 690.5 DFT;P'SEDM 1@1 23.68 16.33 0.0430
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71 | 15 15 |138100| 690.5 DFT'SS;',:\ADM 18 @1 22.60 15.25 0.0335
71 | 15 | 20 |134600| 673 |PFTSOFOMPIZI50@25 24.07 16.72 0.0470
71 | 15 | 20 |134600| 673 |PTTSOTOM PI2| @1 24.16 16.81 0.0480
71 | 15 | 20 |134600| 673 |PTTSOEOM PI2|1 @104 23.62 16.27 0.0424
71 | 15 | 20 |134600| 673 DFTQ'S;S)EDM 50@25 24.08 16.73 0.0471
71 | 15 | 20 |134600| 673 DFT(';;(SDEDM 1@1 24.36 17.01 0.0502
71 | 15 | 20 |134600| 673 DFT(';SEDM 1@104 23.77 16.42 0.0439
71 | 15 | 20 |134600| 673 DFT'S&KADM 16 \50@25 23.07 15.72 0.0373
71 | 15 | 20 |134600| 673 DFT'S&EDM 161 @1 23.03 15.68 0.0370
71 | 15 | 20 |134600| 673 DFT'S('D%ADM 1611 @104 22.60 15.25 0.0335
71 | 15 | 20 |134600| 673 DFT'S('DOAEDM 64 l50@25 21.60 14.25 0.0266
71 | 15 | 20 |134600| 673 DFT'SéOADDM 641 1@1 21.89 14.54 0.0284
71 | 15 | 20 |134600| 673 DFT'S&EDM 6411 @104 21.33 13.98 0.0250
71 | 15 | 20 |134600| 673 DFT'S'(S)AFSM 256\ 50@25 19.25 11.90 0.0155
71 | 15 | 20 |134600| 673 DFT'S'QOAFSM 256 1 @1 19.16 11.81 0.0152
71 | 15 | 20 |134600| 673 DFT'S'QO'ESM 2561 @104 18.73 11.38 0.0137
71 | 15 | 20 |134600] 673 |CP-OFDM QPSK |53@26 2251 15.16 0.0328
71 | 15 | 20 |134600] 673 |cCP-OFDMQPSK| 1@1 22.67 15.32 0.0340
71 | 15 | 20 |134600] 673 |CP-OFDM QPSK|1@104 22.02 14.67 0.0293
71 | 15 | 20 |136100] 6805 O 1 S OOM P2l s0@25 23.92 16.57 0.0454
71 | 15 | 20 |136100| es0.5 |PFTSOFOMPIZ) gy 24,12 16.77 0.0475
71 | 15 | 20 |136100| 6805 DFT'Sé%Z?(M PI2|1 @104 23.42 16.07 0.0405
71 | 15 | 20 |136100| 6805 DFT;P'gEDM 50@25 23.81 16.46 0.0443
71 | 15 | 20 |136100| 6805 DFT;P'gEDM 1@1 24,22 16.87 0.0486
71 | 15 | 20 |[136100| 680.5 DFT;P'(S)EDM 1@104 23.56 16.21 0.0418
71 | 15 | 20 |136100| 6805 DFT'SSXDDM 16 |50@25 22.88 15.53 0.0357
71 | 15 | 20 |136100| 6805 DFT'S('?CAEDM 1% @1 23.03 15.68 0.0370
71 | 15 | 20 |[136100| 680.5 DFT'S('?%EDM 1611 @104 22.38 15.03 0.0318
71 | 15 | 20 |[136100| 680.5 DFT'S('?OADDM 64 l50@25 21.41 14.06 0.0255
71 | 15 | 20 |136100| 6805 DFT'S('?OAEDM 641 1@1 21.79 14.44 0.0278
71 | 15 | 20 |136100| 6805 DFT'S('?%EDM 64 11@104 21.14 13.79 0.0239
71 | 15 | 20 |[136100| 680.5 DFT'S'QOAFSM 256\ 50@25 19.30 11.95 0.0157
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71 | 15 | 20 |136100| 6805 DFT'Sg:,\El’M 256 @1 19.07 11.72 0.0149
71 | 15 | 20 |136100| 6805 DFT'S'(S)AF,\?M 2561 1 @104 18.49 11.14 0.0130
71 | 15 | 20 |136100| 680.5 | CP-OFDM QPSK |53@26 22.26 14.91 0.0310
71 | 15 | 20 |136100| 680.5 | CP-OFDM QPSK| 1@1 22.64 15.29 0.0338
71 | 15 | 20 |136100| 680.5 | CP-OFDM QPSK |1@104 21.88 1453 0.0284
71 | 15 | 20 |137600| egs |PF 1S OOM PI2\50@25 23,55 16.20 0.0417
71 | 15 | 20 |137600| eg8 |P 1S OOM PI2| @1 23.88 16.53 0.0450
71 | 15 | 20 |w37e00| ess [PFTSOFPMPI2)1 @104 23.21 15.86 0.0385
71 | 15 | 20 |137600| 688 DFT;P'(SDEDM 50@25 23.49 16.14 0.0411
71 | 15 20 |137600| 688 DFTéSP'SEDM 1@1 23.88 16.53 0.0450
71 | 15 20 |137600| 688 DFTQ'SP'gEDM 1@104 23.35 16.00 0.0398
71 | 15 | 20 |137600| 688 DFT'S&EDM 16 1 50@25 2251 15.16 0.0328
71 | 15 | 20 |137600| 688 DFT'S('D%ADM 161 @1 22.85 15.50 0.0355
71 | 15 | 20 |137600| 688 DFT'S('DOAEDM 16 |1 @104 22.20 14.85 0.0305
71 | 15 | 20 |137600| 688 DFT'SéOADDM 64 l50@25 21.04 13.69 0.0234
71 | 15 | 20 |137600| 688 DFT'Sgi\iADM 641 1@1 21.64 14.29 0.0269
71 | 15 | 20 |137600| 688 DFT'S('D%ADM 6411 @104 20.95 13.60 0.0229
71 | 15 | 20 |137600| 688 DFT'S'QOAFSM 2561 50@25 18.96 11.61 0.0145
71 | 15 | 20 |137600| 688 DFT'S'SAFSM 26| 101 18.87 11.52 0.0142
71 | 15 | 20 |137600| 688 DFT'S'SAFSM 25611 @104 18.30 10.95 0.0124
71 | 15 | 20 |137600] 688 |CP-OFDM QPSK |53@26 21.94 14.59 0.0288
71 | 15 | 20 |137600| 688 |cCP-OFDMQPSK| 1@1 22.36 15.01 0.0317
71 | 15 | 20 |137600] 688 |CP-OFDM QPSK|1@104 21.74 14.39 0.0275
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samranis. FCC RF Test Report Report No. : FG521107-01G
Frequency Stability
NR SCS Bandwidth Arfen Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

71 15 20 136100 680.5 OFDM 100@0 0.0069 PASS NV
QPSK
DFT-s-

71 15 20 136100 680.5 OFDM 100@0 0.0051 PASS LV
QPSK
DFT-s-

71 15 20 136100 680.5 OFDM 100@0 0.0033 PASS HV
QPSK
DFT-s-

71 15 20 136100 680.5 OFDM 100@0 0.0042 PASS -30°C
QPSK
DFT-s-

71 15 20 136100 680.5 OFDM 100@0 0.0036 PASS -20°C
QPSK
DFT-s-

71 15 20 136100 680.5 OFDM 100@0 0.0042 PASS -10°C
QPSK
DFT-s-

71 15 20 136100 680.5 OFDM 100@0 0.0028 PASS 0°C
QPSK
DFT-s-

71 15 20 136100 680.5 OFDM 100@0 0.0049 PASS 10°C
QPSK
DFT-s-

71 15 20 136100 680.5 OFDM 100@0 0.0026 PASS 20°C
QPSK
DFT-s-

71 15 20 136100 680.5 OFDM 100@0 0.0037 PASS 30°C
QPSK
DFT-s-

71 15 20 136100 680.5 OFDM 100@0 0.0042 PASS 40°C
QPSK
DFT-s-

71 15 20 136100 680.5 OFDM 100@0 0.0048 PASS 50°C
QPSK
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

71 15 20 136100 680.5 OFDM PI/2 100@0 3.9 13 PASS
BPSK
DFT-s-

71 15 20 136100 680.5 OFDM PI/2 1@0 3.76 13 PASS
BPSK
DFT-s-

71 15 20 136100 680.5 OFDM 100@0 5.12 13 PASS
QPSK
DFT-s-

71 15 20 136100 680.5 OFDM 1@0 4.98 13 PASS
QPSK
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N71(20M)_DFT-s-OFDM_PI_2- N71(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH BPSK _Edge 1RB_Left Mid_CH

g FreaRun  |© e Tig: Fres fum
#F Gan Low ts: Ci ¥ G

Average Powss

N71(20M)_DFT-s- N71(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

s 2068 Tng: Frae Run e O Afen 0@  TigFresRun
#F Ganlow  Cou S 4 Gan Low
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amranas. FCC RF Test Report Report No. : FG521107-01G
Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW

Band (kHz) (MHz) (MHz) (MHz) (MHz)
71 15 5 136100 680.5 C'BSEEM 25@0 4.458 5.018
71 15 5 136100 680.5 Cfé%';?/l“" 25@0 4.4762 5.033
71 15 5 136100 680.5 C&%i?wM 25@0 4.4632 4.999
71 15 5 136100 680.5 %Eéogm" 25@0 4.4847 5.113
71 15 10 136100 680.5 CF(SSQ?M 52@0 9.2638 9.931
71 15 10 136100 680.5 Cfé%i?ﬂ"" 52@0 9.2792 9.939
71 15 10 136100 680.5 C&%’Z?MM 52@0 9.2503 9.849
71 15 10 136100 680.5 3’;@;05,3&" 52@0 9.2735 10.03
71 15 15 136100 680.5 C'ggg{?"" 79@0 14.062 14.85
71 15 15 136100 680.5 Cfé%';'i/l"" 79@0 14.05 14.82
71 15 15 136100 680.5 C&%’Z?AM 79@0 14.054 14.73
71 15 15 136100 680.5 %Eéogm" 79@0 14.043 14.74
71 15 20 136100 680.5 CF(’?'SEEM 106@0 18.801 19.76
71 15 20 136100 680.5 Cfé%i?w“" 106@0 18.874 19.81
71 15 20 136100 680.5 C&%’Z?AM 106@0 18.797 19.76
71 15 20 136100 680.5 gzéogm" 106@0 18.843 19.81
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N71(5M)_CP- N71(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Scale/Div 10.0 B ) Ref Value 30.00 dBm

Video BW 150,00 kHz" Span 10MHz [Center 680.500 MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Paver

N71(5M)_CP-OFDM_64 N71(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 24.60 B
Scale/Div 10.0 B Ref Value 30.00 dBm

Video BW 150,00 kHz" Span 10MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Occipied Bandwil
4

Total Paver
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samranis. FCC RF Test Report

Report No. : FG521107-01G

N71(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Video BW 300,00 kHz" Span 20 M,
Sweep 2.53 ms (1001 pts)

N71(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 880.50 MHz o Span 20 M,
[#Res BW 100,00 kHz Sweep 2.53 ms (1001 pts)

Oooupied Band

N71(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Scale/Div 10.0 B

(Center 680.50 MHz SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Paver

N71(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 24.60 B
Scale/Div 10.0 B Ref Value 30.00 dBm

(Center 680.50 MHz Y 300.00 kHz" Span 20 WHz|
#Res BW 100,00 kHz Sweep 253 ms (1001 pis)

2

Ocaupied Barx
Total Pawer

Sporton International Inc. (Kunshan)
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N71(15M)_CP- N71(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Scale/Div 10.0 B ) Ref Value 30.00 dBm

Bideo BW 470,00 kHz* Span 30 Mz, [Center 680.50 MHz SVideo B 47000 kHz' Span 30 MKz|

Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver

N71(15M)_CP-OFDM_64 N71(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 24.60 B
Scale/Div 10.0 B ) Ref Value 30.00 dBm

ideo BW 470,00 kHz" Span 30 MHz,
Sweep 1.67 ms (1001 ps)

Span 30 MHz|
Sweep 167 ms (1001 pis)

Oooupied Band Ocaupied Barx

Total Paver
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samranis. FCC RF Test Report Report No. : FG521107-01G
N71(20M)_CP- N71(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Scale/Div 10.0 B Ref Value 30.00 dBm

Bideo BW 620,00 kHz* Span 40 Mz, SVideo B 620,00 kHz'

Span 40 MHz|
Sweep 1.27 ms (1001 pts)

Sweep 1.27 ms (1001 pis)

Total Paver

N71(20M)_CP-OFDM_64 N71(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 24.60 B
Scale/Div 10.0 B Ref Value 30.00 dBm

BVideo BW 620,00 kHz" o SVideo B 620,00 kHz'

Total Paver
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samranis. FCC RF Test Report Report No. : FG521107-01G

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

71 15 5 133100 665.5 OFDM 1@0 see graph ---

71 15 5 133100 665.5 OFDM 1@0 see graph PASS

71 15 5 133100 665.5 OFDM 1@0 see graph ---

71 15 5 133100 665.5 OFDM 1@0 see graph PASS

71 15 5 136100 680.5 OFDM 1@0 see graph ---

71 15 5 136100 680.5 OFDM 1@0 see graph PASS

71 15 5 136100 680.5 OFDM 1@0 see graph ---

71 15 5 136100 680.5 OFDM 1@0 see graph PASS

71 15 5 139100 695.5 OFDM 1@0 see graph

71 15 5 139100 695.5 OFDM 1@0 see graph PASS

71 15 5 139100 695.5 OFDM 1@0 see graph ---

71 15 5 139100 695.5 OFDM 1@0 see graph PASS

71 15 15 134100 670.5 OFDM 1@0 see graph

71 15 15 134100 670.5 OFDM 1@0 see graph PASS

71 15 15 134100 670.5 OFDM 1@0 see graph ---

71 15 15 134100 670.5 OFDM 1@0 see graph PASS

71 15 15 136100 680.5 OFDM 1@0 see graph ---

71 15 15 136100 680.5 OFDM 1@0 see graph PASS

71 15 15 136100 680.5 OFDM 1@0 see graph

71 15 15 136100 680.5 OFDM 1@0 see graph PASS

71 15 15 138100 690.5 OFDM 1@0 see graph ---
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71 15 15 138100 690.5 OFDM 1@0 see graph PASS

71 15 15 138100 690.5 OFDM 1@0 see graph ---

71 15 15 138100 690.5 OFDM 1@0 see graph PASS

71 15 20 134600 673.0 OFDM 1@0 see graph ---

71 15 20 134600 673.0 OFDM 1@0 see graph PASS

71 15 20 134600 673.0 OFDM 1@0 see graph ---

71 15 20 134600 673.0 OFDM 1@0 see graph PASS

71 15 20 136100 680.5 OFDM 1@0 see graph ---

71 15 20 136100 680.5 OFDM 1@0 see graph PASS

71 15 20 136100 680.5 OFDM 1@0 see graph ---

71 15 20 136100 680.5 OFDM 1@0 see graph PASS

71 15 20 137600 688.0 OFDM 1@0 see graph

71 15 20 137600 688.0 OFDM 1@0 see graph PASS

71 15 20 137600 688.0 OFDM 1@0 see graph ---

71 15 20 137600 688.0 OFDM 1@0 see graph PASS
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

71 15 5 133100 665.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

71 15 5 133100 665.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

71 15 5 133100 665.5 OFDM 25@0 see graph PASS
BPSK
DFT-s-

71 15 5 133100 665.5 OFDM 25@0 see graph PASS
QPSK
DFT-s-

71 15 5 139100 695.5 OFDM 1@24 see graph PASS
BPSK
DFT-s-

71 15 5 139100 695.5 OFDM 1@24 see graph PASS
QPSK
DFT-s-

71 15 5 139100 695.5 OFDM 25@0 see graph PASS
BPSK
DFT-s-

71 15 5 139100 695.5 OFDM 25@0 see graph PASS
QPSK
DFT-s-

71 15 15 134100 670.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

71 15 15 134100 670.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

71 15 15 134100 670.5 OFDM 75@0 see graph PASS
BPSK
DFT-s-

71 15 15 134100 670.5 OFDM 75@0 see graph PASS
QPSK
DFT-s-

71 15 15 138100 690.5 OFDM 1@78 see graph PASS
BPSK
DFT-s-

71 15 15 138100 690.5 OFDM 1@78 see graph PASS
QPSK
DFT-s-

71 15 15 138100 690.5 OFDM 75@0 see graph PASS
BPSK
DFT-s-

71 15 15 138100 690.5 OFDM 75@0 see graph PASS
QPSK
DFT-s-

71 15 20 134600 673.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

71 15 20 134600 673.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

71 15 20 134600 673.0 OFDM 100@0 see graph PASS
BPSK
DFT-s-

71 15 20 134600 673.0 OFDM 100@0 see graph PASS
QPSK
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DFT-s-

71 15 20 137600 688.0 OFDM 1@105 see graph PASS
BPSK
DFT-s-

71 15 20 137600 688.0 OFDM 1@105 see graph PASS
QPSK
DFT-s-

71 15 20 137600 688.0 OFDM 100@0 see graph PASS
BPSK
DFT-s-

71 15 20 137600 688.0 OFDM 100@0 see graph PASS
QPSK
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N71(15M)_DFT-s- N71(15M)_DFT-s-
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

. . Temperature : 21~25°C
Test Engineer : Chris - —
Relative Humidity : 51~53%
n2 SA /NR 20MHz / QPSK(ANT2)
Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) | (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
3735 -54.87 -13 -41.87 -67.13 2.64 14.90 H
5610 -53.20 -13 -40.20 -65.06 2.94 14.80 H
Middle 7485 -51.63 -13 -38.63 -61.40 3.39 13.16 H
3735 -54.88 -13 -41.88 -67.14 2.64 14.90 \
5610 -53.68 -13 -40.68 -65.54 2.94 14.80 \
7485 -51.86 -13 -38.86 -61.63 3.39 13.16 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n5 SA / NR 20MHz / QPSK(ANTO)
Frequency ERP Limit Qvgr S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) | (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
1656 -40.57 -13 -27.57 -47.54 1.58 10.70 H
2480 -55.37 -13 -42.37 -63.62 2.102 12.50 H
Middle 3312 -57.48 -13 -44.48 -66.37 2.856 13.90 H
1656 -45.59 -13 -32.59 -52.56 1.58 10.70 \%
2480 -56.16 -13 -43.16 -64.41 2.10 12.50 \Y;
3312 -57.70 -13 -44.70 -66.59 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n66 SA / NR 40MHz / QPSK(ANT4)
Frequency EIRP Limit O_ve_r SG. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) | (dBm) Limit Power loss Gal.n (HIV)
(dB) (dBm) (dB) (dBi)
3450 -58.21 -13 -45.21 -68.95 2.604 13.34 H
5175 -55.43 -13 -42.43 -65.94 3.011 13.52 H
Middle 6915 -54.77 -13 -41.77 -64.97 3.271 13.47 H
3450 -58.37 -13 -45.37 -69.11 2.604 13.34 \Y;
5175 -55.63 -13 -42.63 -66.14 3.011 13.52 \Y;
6915 -54.53 -13 -41.53 -64.73 3.271 13.47 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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n71 SA/NR 20MHz / QPSK(ANTO)

Frequency ERP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) | (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
1344 -37.54 -13 -24.54 -39.29 1.02 4.92 H
2016 -59.53 -13 -46.53 -61.50 1.27 5.39 H
Middle 2688 -57.47 -13 -44.47 -60.40 1.49 6.57 H
1344 -52.49 -13 -39.49 -54.24 1.02 4.92 \
2016 -58.99 -13 -45.99 -60.96 1.27 5.39 vV
2688 -57.02 -13 -44.02 -59.95 1.49 6.57 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_7A_n71A/LTE 20MHz + NR 20MHz / QPSK (ANT6+0)
Frequency | ERP/EIRP Limit Qvgr SG. TX Cable | TX Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1328 -65.55 -13 -52.55 -76.29 2.604 13.34 H
1992 -60.15 -13 -47.15 -70.66 3.011 13.52 H
Middle 2656 -58.47 -13 -45.47 -68.67 3.271 13.47 H
1328 -65.37 -13 -52.37 -76.11 2.604 13.34 V
1992 -59.78 -13 -46.78 -70.29 3.011 13.52 V
2656 -57.47 -13 -44.47 -67.67 3.271 13.47 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B2 of B2

TEL : +86-512-57900158
FCC ID : 2AUWUFP6





